

ANALGESICS/ANTIPYRETICS:

- PO: Acetaminophen 325 mg tablet. Quantity 120.
Directions: Take _____ tablets(s) by mouth every 4 hours as needed for mild pain or fever.
- PO: Hydrocodone-acetaminophen 5-325 mg tablet. 7-day supply 15-day supply
Directions: Take _____ tablet(s) by mouth every 4 hours as needed for pain.
- PO: Methadone _____ mg tablet. 7-day supply 15-day supply
Directions: Take _____ tablet by mouth every _____ hours for pain control.
- PO: Morphine 15 mg IR tablet. 7-day supply 15-day supply
Directions: Take _____ tablet by mouth every _____ hours prn pain or shortness of breath.
- PO: Morphine sulfate extended release _____ mg. 7-day supply 15-day supply
Directions: Take 1 tablet every _____ hours for pain control.
- PO: Morphine concentrate 100 mg/5ml solution. 7-day supply 15-day supply
Directions: Take _____ ml by mouth every 2 hours as needed for pain or shortness of breath.
- Suppository: Acetaminophen 650 mg rectal suppository. Quantity 60.
Directions: Insert 1 suppository rectally every _____ hours as needed for mild pain or fever.
- IV/SQ: Hydromorphone 4 mg/ml syringe. 7-day supply 15-day supply
Directions: Administer _____ mg every _____ minutes/hours as needed for pain or shortness of breath.
- IV/SQ: Morphine _____ mg/ml injectable solution. 7-day supply 15-day supply
Directions: Administer _____ mg IV every hour as needed for pain or shortness of breath. May administer subcutaneously if IV access is lost.
- PCA: Fentanyl 50 mcg/ml injectable solution. 7-day supply 60-day supply IV Compound concentration determined by pharmacy.
Directions: Infuse _____ mcg every hour (IV/SQ) with a _____ mcg bolus every _____ min.
- PCA: Morphine 1mg/ml injectable solution. 7-day supply 60-day supply IV Compound concentration determined by pharmacy.
Directions: Infuse _____ mg every hour (IV/SQ) , with a _____ mg bolus every _____ minutes as needed.
- Transdermal: Fentanyl _____ mcg patch 72 hour. 7-day supply 15-day supply
Directions: Apply 1 patch to skin every 72 hours to upper body for pain.

ANXIETY/AGITATION:

- PO: Haloperidol lactate 2 mg/ml concentrate. Quantity 15 ml.
Directions: Take _____ ml by mouth every 4 hours as needed for agitation/nausea.
- PO: Lorazepam 0.5 mg tablet. Quantity 60 tablets.
Directions: Take _____ tablets by mouth every 4 hours as needed for anxiety or agitation.
- IV/SQ: Haloperidol 5 mg/ml injectable solution. Quantity 30 vials.
Directions: Administer _____ mg. (IV/SQ) every _____ hours prn agitation/nausea.
- IV/SQ: Lorazepam 2 mg/ml injectable solution. Quantity 60 days, send 1 week. IV Compound concentration determined by pharmacy.
Directions: Infuse _____ mg every hour (IV/SQ), with _____ mg bolus every _____ min.

Prescriber Signature

_____/_____/_____
Date

Print Prescriber Name

DEA Number



CHAPTERS
HEALTH[®] SYSTEM

GOOD SHEPHERD HOSPICE • LIFEPATH HOSPICE
HPH HOSPICE • HPH HOME HEALTH • PALLIATIVE CARE

**INPATIENT UNIT PROVIDER
ORDERS – PG 1 OF 2**

Affiliate: GSH HPH LPH

Team: _____

ID #: _____

Patient Name: _____
(Print) Last First

